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Test Result 
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Freq 

(MHz) 
Ru 
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Ru 

Index 
Result Limit Verdict 

11AX20 
MIMO 

Ant6 5955 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant7 5955 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant6 6175 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant7 6175 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant6 6415 

26Tone RU8 See test graph See test graph PASS 

52Tone RU40 See test graph See test graph PASS 

106Tone RU54 See test graph See test graph PASS 

Ant7 6415 

26Tone RU8 See test graph See test graph PASS 

52Tone RU40 See test graph See test graph PASS 

106Tone RU54 See test graph See test graph PASS 

Ant6 6435 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant7 6435 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant6 6475 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant7 6475 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant6 6515 

26Tone RU8 See test graph See test graph PASS 

52Tone RU40 See test graph See test graph PASS 

106Tone RU54 See test graph See test graph PASS 

Ant7 6515 

26Tone RU8 See test graph See test graph PASS 

52Tone RU40 See test graph See test graph PASS 

106Tone RU54 See test graph See test graph PASS 

Ant6 6535 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant7 6535 
26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 



 

 Sporton International Inc. (Kunshan) Page Number : A285 of A324  

TEL : +86-512-57900158    

FCC ID: HD5-CT37X0N    

  

 

 

 FCC RF Test Report 
 

Report No. : FR461913F 

 

 

 

106Tone RU53 See test graph See test graph PASS 

Ant6 6695 

26Tone RU0 See test graph See test graph PASS 

52Tone RU37 See test graph See test graph PASS 

106Tone RU53 See test graph See test graph PASS 

Ant7 6695 
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